DOC ID: 416.0620.01 J | ,ﬁ_ Bk | Exhibitll .
NRR 8/7/2024 AMERICAN HIGHWAY,M

s A Simplex Company

Wisconsin Department of Transportation
Hill Farms State Office Bldg. ‘

4802 Sheboygan Ave.

Madison, Wl 53702

To Whom It May Concern:
We hereby certify that all materials and workmanship pertaining to the project

below, complies with the State of Wisconsin Department of Transportation’s
current specifications.

MATERIALS: //A/ ”)( /& ! b&gi(e:ﬁs J

All materials used in fabrication were melted and made in the United States of
America to comply with current Wisconsin Department of Transportation
specifications as well as epoxy coating applied in the United States o Ibmerica.

ATTACHMENTS:\mjﬂ a Y (erts %r ! owe [ b

PROJECT:

GENERAL CONTRACTOR: __
HEAT #: 7)) YOS L// ~F0 5D 573 745 /73

AMERICAN HIGHWAY
A Simplex Company

hipping Coordirfato

Subscribed and sworn before me this 3 day of %&L, 2024,

OO e gA

Notary Public '

ASHLEY M JOSEPH
Official Seal
Notary Public - State of llinois '
d My Commission Expires Apr 7, 2027 |

V4
2150B So. Rte. 45-52 o Kankakee, lllinois 60901 e Phone (815) 936-3300 ¢ www.americanhighway.com
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Exhibit 1

Customer: “
AMERICAN HIGHWAY. Kankakee, IL RoL
A W e company Epoxy Coating Reinforcing Steel Test Record
Order # 3"'}4‘?5‘:}0 Date: ff/~3¢‘2‘1
steel Mill: | £S5 _ - [/ CiC.. Bar Size: /7y xM$*
Grade: &d Code: 542 )
Epoxy:  |Shet/r’'ny  quqll v a, 5 Epoxy Lot: che/sy y avN
Total Pieces: 55{0? Total Weight: [&f, 5 @5
Inspected By:/fﬁ[f’é {/9;4{»(, Thickness: — /2.
| ¢ (S
Bundle#: | / . é 4 Z & ¥l % 9 &
Holidays: _|(Passfail |(pass) fail |Coase”) fail | @ass fail (pas3 ! fail { Fass) fail  pass? fail [pass fail (Pas# fail fail
Bend Test: fail pass) fail {_pass ) fail fail pass)/ fail (pas§fail ass ) fail @fail ass Mail |(pass Frail
Heat #: o [ y/
245 12 l2us172 |2yss72laus 1 78245071 (24517324517 3{ 24577 fiww 17HCET]
# of Pieces: 6 L/ 5L/ 5‘} f"l 5 L’ 5"! 59 f‘-} 5 Lf 5 Y
Reading1: | (COf | 9 C | (o || |/l S| 90| &% Q/ € ¥
Reading2:| (t &—| 79 [ (0O 7 [ /(-F/1CcZ[F¢| 97 ltcz| 27
Reading: | | 2) |[¢ 2 | 7 @| GG(/1 P3| ¢7/cZ | rcy|[lCZ
Reading 4: /lz—/,cﬂo qgdgd| /jc2|l/c & i 4&— e | [ (/ (1.©
Reading 5: /fv9 (e / & 59 /5 /9’5 'qu (.21 ¢ /O?
Reading6: | (& / | (1. b | 57| 9 T 77 |7 @ (9|~ 717 (04
Reading 7: [c & [1- 2| </ ?/ ?? iQ ce Y |05 [2¢ | [ Z
Reading 8: 9 b [2¢ | /cZ| 23 |f(cd s/ /-l T 7 R |2 C
Readinge: | 7 & | )2/ | [(-5 [9(7' (5| $bl1¢-2174 [/cr 72 C
" [Readingt0: 7 & |y Cl o/ BT Y 210/ % C | ¢Sl
Reading11: €7 |03 [ (( Yl sr 70Tl U /20| &% (ol e
Reading 12: G‘(/ Q ? ?8 9 ? //»0 /)//_ //'5 87 ?} {CI(D
Reading1: 4 [ | 79| 7| 9 J|[/©5 [2Cl/ccZz| T elro]| (05
Reading14: /Y | o3 | & Z| 7(/-2 1 Hw/ Y [foG] s ulco 5
Reading 15: ({2 [/ 2 47(—/ ?’& LLV //\u [1. & [f( l/@ 73
Reading16: t& | 97 (/- 9| (5[] [(CF (2] [T Z1F L 9 /
Reading17: /(L & | @ / | [2-/| ¢O/|ih 3 [(CG ()22 | ¥C[@ / |@ G
Reading18: [ (. 2| & & | (27| T 7|/ g G/LZ | & 7|{cZ-|]CY
Reading19: C 7| 5G| () | T 9|27C 7 Z(;7. 9| 722|102 | [(-3
_ ReadiggZO:{f[Z/ (C 2| (2] 0[9[0; 70 //\& /&‘7’ [2/ [CC
Readiﬂgﬂ:/l*lb (2112 ) YAV % (eS| 12 & [ C
Reading22: /[t & | [C 2| 112 GC|l/29 &% 9| 1 20 | joO
Reading23: [2) | G [ (I | (o[ R F Y |2 /o7 %
Reading24: | 2 J 751 11.2] |3 (r el C3l e/ teM|ro 8| &7
Reading2s: (Y[ | G 7| (OT| coq (. H[C B/ 2|(2) ltc5]| 2/
Reading26: (C O | ¢ 1 | . 2| ¢« 2y Tt/ (1131722 ¢« 7| 70 |
' Reading 27: g 9 [C [ ?C’ Ll 2t e [ O ?/ ff\(/ ?(f 7|
Reading2s8: |Q O |y 2 | T ) | 9 /(o | s2&g¢ [11.2]6.]] ¢
Reading29: 7 3 |/2¢ | ¥F| ©7|(e S |13 [ (1-U][)-2|/7c7 |
Reading 30: (¢ 2| /2 ( TA TRV 21011031l 97 [ (oG
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'AS

= ﬂ.LTON STEEL INC

,-..!

CERTIFIED MILL TEST REPORT

Exhibit 1\/

Alton Steel Test Lab
#5 Cut Street

Altan, IL, 6:

2-9011

(618) 463-4490 Ext 2486
(618) 463-449 | (Fax)

BILLTO American Highway SHIP TO American Highway
190 Resource Drive 2150 South Route 45-52
190 Resource Dr South Tec Industrial Park
Fernley, NV 89408 Kankakee, IL 60901
Date 03/13/2024 \/Customer PO 118199 Specifications
ASI Ord No 123183 | Customer PT 1.250-DOWEL-542
AS] Ord Line No 1 AASHTO M227 GR 80, ASTM A615-20 GR60, ASTM A706-16
Item Description Strand Cast, RR = 39.93:1

Steel Bar, Hot Rolled, 1.2500, 45' 2 *

Heat # Yield PS) Tensile PSI % Elongation % ROA Bend Test
238971 e 73000 101000 19in8" 36 Pass
234972 72500 101000 21in8" 38 Pass
245171 68500 96500 23in 8" 44 Pass
245172 70500 97500 21in 8" 40 Pass
245173\/ 71000 98500 18In 8" 37 Pass
245174 71000 97500 21in8" 37 Pass
245175 70000 97500 20in 8" 37 Pass
245176 68000 94500 21ing" 40 Pass
245177 69000 94500 23in 8" 41 Pass
245178 / 69500 95000 22in8" 41 Pass
\/ CHEMICAL ANALYSIS TEST METHODS ASTM E-415 & E-1019
Heat # C Mn P s Si Cu Ni Cr Mo Sn Al Nb/Cb v B Ti N Pb Ca
234971 0.26 129 | 0.023 | 0.020| 0.24 0.25 0.080 | 0.206 0.029 0.013 0.003 0.003 0.029 0.0003 | 0.0005 | 0.0048 | 0.0026 | 0.0007
234972 0.25 132 | 0.029 | 0.024 | 0.25 0.31 0.100 | 0.223 0.028 0.021 0.004 0.004 0.032 0.0004 | 0.0009 | 0.0033| 0.0038 | 0.0012
245171 0.25 1.30 0.030 [ 0.019 | 0.25 0.25 0.083 | 0.189 0.022 0.020 0.004 0.004 0.030 0.0003 | 0.0008 | 0.0078 | 0.0038 | 0.0010
245172 0.25 132 | 0026 | 0.032]| 0.25 0.27 0.092 | 0.183 0.023 0.022 0.004 0.004 0.029 0.0004 | 0.0014 | 0.0039| 0.0050 | 0.0013
245173 0.25 134 | 0.033 | 0,023 | 0.26 0.24 0.080 | 0.174 0.021 0.018 0.004 0.005 0.031 0.0004 | 0.0011 | 0.0019| 0.0044 | 0.0013
245174 0.25 1.31 0.028 | 0.028 | 0.26 0.29 0.085 | 0.157 0.023 0.041 0.004 0.004 0.030 0.0004 | 0.0017 | 0.0020| 0.0046 | 0.0018
245175 0.26 1.27 | 0.034 | 0.025| 0.26 0.25 0.078 | 0.192 0.022 0.018 0.004 0.005 0.033 I 0.0004 | 0.0014 | 0.0099| 0.0029 | 0.0017
245176 0.24 1.27 0.020 | 0.034 | 0.27 0.22 0.085 | 0.156 0.027 0.018 0.004 0.005 0.030 0.0005 | 0.0009 | 0.0079| 0.0040 | 0.0022
245177 0.25 1.26 | 0.021 | 0.028 | 0.25 0.20 0.079 | 0.142 0.024 0.015 0.004 0.004 0.030 0.0005 | 0.0008 | 0.0058| 0.0031 | 0.0019
245178 0.24 1.31 0.023 | 0.029 | 0.25 0.21 0.076 | 0.158 0.026 0.013 0.003 0.005 0.030 0.0004 | 0.0008 | 0.0057 | 0.0034 | 0.0012
JOMINY HARDENABLITY USING ASTM A-255 CALCULATED FROM CHEMICAL DI
Heat # GS [o]]
234971 1.67
234972 173
245171 1.54
245172 1.56
245173 1.56
245174 1.52
245175 1.56
245176 1.42
245177 1.34
o Ll — gels
SPECIAL TEST RESULTS
ASTM E-45 Method A ASTM E-‘é;s Method SAE J422 ASTM E-381 Charpy Hardness CE
Heat # TA TB TC TD HA HB HC HD S o S o S R [+ RC RB BHN BHN2
234971 185 0.6024
234972 190 0.5013
245171 185 0.4925
245172 185 0.4963
245173 J 190 0.4972
245174 180 0.4921
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?

245175

S CERTIFIED MILL TEST REPORT

ALTON STEEL ING NG

" o

Exhibit 1

Alton Steel Test Lab

#5 Cut Street

Alton, IL, 62002-9011
(618) 463-4490 Ext 2486
(618) 463-4491 (Fax)

190 0.4973
245176 180 0.4735
245177 190 0.4797
245178 180 0.4797
ADDITIONAL COMMENTS

No mercury, lead, radium, of alpha containing material or equipment is used Alteration or reproduction of this report, except in full, is not

or deliberately added in the production of this steel. No weld or weld repairs allowed without written approval by a representative of

were performed on this material. This Steel is 100% Electric Arc Furnace Alton Steel Incorporated.

Melted and Rolled in the U.S.A. Material qualifies as USMCA origination. I hereby certify that the above tests are correct as contained

in the records of ALTON STEEL INCORPORATED

Subscribed and sworn to before me, a Notary Public, in and for the
county of Madison, State of lilinois

\/}uality Leader: Josh Levi

this Day of

L
My commission expires

(Notary Public)
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‘GMC STEEL TENNESSEE

"c LYV o

1919 Tennessee Avenue
Knoxville TN\37921-2686

CERTIFIED MILL TEST REPORT

For additional copies

call

865-202-5972/888-870-0766

TET [ITITVY LEILIY Lilal UIT LESL IESUILS preseriieua nere
are accurate and conform to the reported gradespecification

P /
PR

Quality Assurance Manager

‘ HEAT NO.:7040574\/ S | American Highway S | American Highway Delivery#: 85776254
SECTION: ROUND o) H BOL#: 75925139
1-1I4ﬂ5'2"A615/A706-Gr60'M227Gr80 L | 190 RESOURCE DR I {2150 S Route 45 52 CUST PO#: 118138
GRADE: A615/A708/Gr601é;‘40; M227 Gr80 | D | FERNLEY NV P | Kankakee IL CUST PIN:
ROLL DATE: 02/16/2024 W US 89408-8921 US 60901-7200 DLVRY LBS / HEAT: 44136.000 LB
MELT DATE: 02/15/2024 T | 7759002758 T | 8159363300 DLVRY PCS / HEAT: 234 EA
Cert. No.: 85776254 / 040574L.316 O | 9093731785 0
Characteristic  Value Characteristic Value Characteristic Value
C 0.26% \/ Bend Test1 Passed
Mn 0.72% Yield Strength test2  73.1ksi
P 0.012% Yield Strength test 2 (metri  504.20MPa
S 0.020% Tensile Strength test 2 93.8ksi
Si  0.19% Tensile Strength 2 (metric) 646.90MPa
Cu 0.40% Tensile to Yield ratio test2  1.28
Cr 0.15% Elongation test2 19%
Ni 0.12% Elongation Gage Lgth test2 8IN
Mo 0.038% Uniform Elongation test 1 12.8% The Following is true of the material represented by this MTR:
‘ Vv 0.002% Bend Test 2 Passed *Material is fully killed and is Hot Rolled Steel
Sn 0.009% *100% melted, rolled, and manufactured in the USA
Carbon Eq A706  0.41% *EN10204:2004 3.1 compliant
*Contains no weld repair
Yield Strength test 1  72.8ksi *Contains no Mercury contamination
Yield Strength test 1 (metri 502MPa *Manufactured in accordance with the latest version
‘ Tensile Strength test1  93.5ksi of the plant quality manual
Tensile Strength 1 (metric) 645MPa *Meets the "Buy America" requirements of 23 CFR635.410, 49 CFR 661
‘ Elongation test1 19% *Warning: This product can expose you to chemicals which are
Elongation Gage Lgth test1 8IN known to the State of California to cause cancer, birth defects
1.28 or other reproductive harm. For more information go

‘ Tensile to Yield ratio test1

to www.P65Warnings.ca.gov

REMARKS :

Page 1 OF 1 04/25/2024 10:33:43



DOTNRR
Highlight

DOTNRR
Pen
J

DOTNRR
Pen
v

DOTNRR
Pen
v

DOTNRR
Pen
.

DOTNRR
Pen
v

DOTNRR
Pen
v

DOTNRR
Pen
v

DOTNRR
Pen
v

DOTNRR
Pen
v

DOTNRR
Pen
.

DOTNRR
Pen
v


Ve hereby cerury that the test resuits presented here

CMC STEEL TENNESSEE CERTIFIED MILL TEST REPORT are accurate and conform to the reported gratéspdcification
~ A& 1919 Tennessee Avenue For additional copies call _ \/
Knoxville TN 37921-2686 865-202-5972/888-870-0766 / P /qz
Jim Hall
Quality Assurance {anager
ya
| HEAT N0.:7040573\/ S | American Highway S | American Highway Delivery#: 85774823

SECTION: ROUND o H BOL#: 75923019
1-1/4X45'2"A615/A706-Gr60;M227Gr80 L | 190 RESOURCE DR I |2150 S Route 45 52 CUST PO#: 118138
GRADE: A615IA70¥Gr6®6r40; M227 Gr80 | D | FERNLEY NV P | Kankakee IL CUST P/N:

ROLL DATE: 02/16/2024 \/ US 89408-8921 US 60901-7200

DLVRY LBS / HEAT: 36780.000 LB

Sn  0.009%
Carbon Eq A706 0.42%

Yield Strength test1  72.2ksi
Yield Strength test 1 (metri 498MPa
Tensile Strength test1  94.4ksi
Tensile Strength 1 (metric) 651MPa
Elongationtest1 19%
Elongation Gage Lgth test1  8IN
Tensile to Yield ratio test1  1.31

MELT DATE: 02/15/2024 T | 7759002758 T | 8159363300 DLVRY PCS / HEAT: 195 EA
Cert. No.: 85774823 / 040573L316 O | 9093731785 (o]
Characteristic  Value Characteristic Value Characteristic Value
C 0.28% Bend Test1 Passed
Mn 0.68% v Yield Strength test2  71.8ksi
P 0.008% Yield Strength test 2 (metri 495.00MPa
S 0.011% Tensile Strength test2  94.0ksi
Si  0.21% Tensile Strength 2 (metric) 648.30MPa
Cu 041% Tensile to Yield ratio test2  1.31
Cr 0.13% Elongation test2 20%
Ni 0.12% Elongation Gage Lgthtest2 8IN
Mo 0.039% Uniform Elongation test 1 12.8% The Following is true of the material represented by this MTR:
\Y 0.001% Bend Test 2 Passed *Material is fully killed and is Hot Rolled Steel

*100% melted, rolled, and manufactured in the USA

*EN10204:2004 3.1 compliant

*Contains no weld repair

*Contains no Mercury contamination

*Manufactured in accordance with the latest version
of the plant quality manual

*Meets the “Buy America" requirements of 23 CFR635.410, 49 CFR 661

*Warning: This product can expose you to chemicals which are
known to the State of California to cause cancer, birth defects
or other reproductive harm. For more information go

to www.P85Warnings.ca.gov

REMARKS :

Page 1 OF 1 04/24/2024 15:47:38
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: Exhibit 1
5 SHERWIN

. WiLLIAMS.

- fy
’

Sherwin Williams

CERTIFICATION of COMPLIANCE

Date: 04/02/2024

Specification: ASTM A775, ASTM A1078, ASTM A884,

AA)S/iTO M284, AASHTO M254/

SHERWIN WILLIAMS dba Valspar Product Code: 720A009 (Epoxy Powder for Coating)
Batch Number: CH0154NC~/ '

Production Date: 02/_02/2024{Er{piration is 6 months post-production date)
Batch Size: 41,400 Ibs.

L}
I hereby certify that the above lot of material wuxémfactﬂmd to formulation, meeting all the
requiremeants of the above specifications and that th

is material is chemically the same material that was
tested by Valley Forge Laboratories of Devon, PA. or Wiss, Janney, Elstner Associates of Northbrook, 11,

The individual signing below has the legal authority to bind Sherwin Williams to the material,

SLaDow C;{'wm/] pPaM
- fs:szzfz/w:ﬁs/

10300 Claude Frgeman Drive
Chatlotte, 262

Phone: (704) 548-2820
Fax: (704) 547-0634

State/Commonwealth County of u"wwq
On this the o Ppr\

a0 J ' l l
5 Y , beforeme ‘ki&- \" mh“ ,
Day " Month Year il Name of Notary Public
The undersigned Notary Public, personally appeared L 8 { U7 a personally known to me
\\\\\\\\\!llllllmmw& Name(s)/of Signes(s)
\\\Qs\ g L NE(&% To be the person(s) whosename(s) is/are subscribed to the within
S . % instrument, and acknowledged to methat he/she/they excouted the
g § NOTARY 7 '% same for the purposes therein stated.
= o “’mmw [ = ' Witposs my hand and official seal
=
% -§
% ?? PUBLIC “}é' Sign of Notary Public
2 S
Bays cONs®
tggggippan

Other Required Information (Printed Name of Notary, Regidence, etr.)
The articles idestified above were produced in the United States and qualify as "U.S.-made end products”, "domestic construction
malerials” and "domestic mmnfasmmdgsods"lhﬁdmnulhisnhne! represent measured values. Since application variables are a
major factor in product performence, th i

informetion shouldscave only as & geneml gnide.  Sherwin Williams assumes no obligation
or lisbility for use of this information. UNLESS SHERWIN WILLIAMS AGREES OTHERWISE TN WRITING, SHERWIN
WILLIAMS MAKES NO WARRANTIES, EXPRESS OR IMPLIED, AND DISCLAIMS ALL IMPLIED WARRANTIES
INCLUDING WARRANTIES OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR USE OR FREEDOM FROM
PATENT INFRINGEMENT. SHERWIN WILLIAMS WILL NOT BE LIABLE FOR ANY SPECIAL, INCIDENTAL OR
CONSEQUENTIAL DAMAGES. Youronl

y remedy forany defect in this product is the replacement of the defective product, ot a
refund of its purchase price, at our option.

SW-COMPANY USE-OTHER
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